Loading

Arduino Mega 1280 Mount Plate

by Enlightx, published

Arduino Mega 1280 Mount Plate by Enlightx Dec 22, 2012

Description

Designed for use with the wooden Prusa 3 Frame.

Has m3 nut traps so arduino can easily be removed to save undoing woodscrews which easily wear down in MDF wood.

Note this is designed for the arudino mega orginal (has 1280 chipset) not he new arudino mega 2560.

When i get a 2560 board i will make one to fit this as well.

More from 3D Printer Parts

view more

Liked By

view all

Give a Shout Out

If you print this Thing and display it in public proudly give attribution by printing and displaying this tag. Print Thing Tag

Instructions

BOM :
3 x M3x15 Pozi Pan
3 x M3 Nuts
4 x 3.5x20mm Wood Screws to mount

Print out part ( i use 20% infill)
Drill out 3 of the nut trap holes from the top with a 3mm/3.2mm Drill bit
Melt in the 3 M3 Nuts to the rear to make sure they are flush
Drill out the woodscrew mount holes with a 3.5/4mm drill bit
Clean up the countersink holes with a 6/7mm drill bit if you want to.
Test fit the arduino
If all is good mount the Plate to the wooden frame
Screw arudino down using the M3 Pozi Pan Screws.



Top